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EPOTECH COMPOSITE CORPORATION
EFTREERMB2Z]5E

22-1, TUNG-KUAN ROAD, TUNG SHIH DISTRICT, TAICHUNG CITY, TAIWAN

UTRIBH LA PEayrmstrs® (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :

FEAR R (Sample Submitted By) T ERAAMM R A MR8 (EPOTECH COMPOSITE CORPORATION)
# & % #% (Sample Description) : EPO-HTG™ G352

4+ B #7 (Sample Receiving Date) : 2015706730

320 ] (Testing Period) : 2015/06/30 TO 2015/07/07

X E K (Test Requested) :
(1) &AFE P I & > 4-FRoHS2011/65/EU Annex TTRH 4537454 (EU) 2015/863R1384% ~ 48 ~ R ~ ~18% ~ S8R - .32
%tk &k, DBP, BBP, DEHP, DIBP. (As specified by client, with reference to RoHS 2011/65/EU Annex II and
amending Directive (EU) 2015/863 to determine Cadmium, Lead, Mercury, Cr(VI), PBBs, PBDEs, DBP, BRP,
DEHP, DIBP contents in the submitted sample. )

(2) kImEHEPIE > #ITRE-A - £ %~ =23, (As specified by client, to test Halogen-Fluorine, Chlorine,
Bromine, lodine contents in the submitted sample. )

Bk 4 K (Test Results) # B, T—8& (Please refer to next pages).
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